
No. part name chinese name specification Q'ty

material price

1 Support assembly
支撑架组件（含支架、横板、ST3×8）

1

2 Tapping screw 十字槽盘头自攻螺钉 ST4X16 7

3 Cord 电缆线

H05RN-F 3G1.0mm2

1

4 Tapping screw 十字槽盘头自攻螺钉 ST4X16 2

5  Cord clamp

电缆压板

1

6 Handle 左手柄 1

7 Tapping screw 十字槽盘头自攻螺钉 ST3X8 1

8 LED  lamp LED指示灯 1

9 lamp cover 指示灯罩 2

10 Electrical wireⅠ 连接导线Ⅰ（含丁字扣） 1

11 Wiring terminal 接线柱 1

12 Tapping screw 十字槽盘头自攻螺钉 ST3X16 1

13 Cord sleeve 电缆护套 1

14 Handle cover  右手柄

1

15 Temperature control  switch 温控开关 1

16 Temperature control  Knob 温控旋钮 1

17 Countersunk head screw 

十字槽沉头螺钉 M4X6

1

18 Pan head screw 

十字槽盘头螺钉 M5X16

4

19 Connection plate 连接板 1

20 Insulating  circle 隔热圈 1

21 Pan head screw

十字槽盘头螺钉 M5X12

4

22 Spring lock washerφ5 弹簧垫圈 φ5 4

23 Heating sheet 发热板 1

24 Electrical wireⅡ 连接导线Ⅱ组件(含6.3插扣、O型扣) 1

25 Countersunk head screw

十字槽沉头螺钉 M3X10

2

26 Electrical wire Ⅲ 连接导线Ⅲ组件（含6.3插扣） 1

27 Thermal protector 热保护器 1

28 Spring lock washerφ3 弹簧垫圈 φ3 2

29 Spacer 垫片 1

30 Hex.thick nut M3 六角螺母M3 4

31 Pan head screw

十字槽盘头螺钉 M4X8

1

32 Washerφ4 平垫 φ4 1

33 Cooling  barrel 散热罩 1

34 Hex.thick nut M3 六角螺母 M3 4

35 Electrical wireⅣ 连接导线Ⅳ（含6.3插扣） 1

36 Washerφ3 平垫 φ3 4

37 Ceramics pillar 瓷柱 2

38

Hexagon socket head cap screws 

内六角螺钉 M8X30

3

39 Hot-air jacketⅠ (20-25-32) 加热套Ⅰ (20-25-32) 3

40 Hot-air jacketⅡ (20-25-32) 加热套Ⅱ (20-25-32) 3

41 allen wrench 6 六角扳手6 1

                               Spare part list for PWM150


